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GENERAL SUMMARY

Product Name | Mobile Phone
Model Name M4 SS4350
Applicant MFOURTEL MEXICO S.A. DE C.V.
Manufacturer CK Telecom Limited
Test GCCT, Guangdong Telecommunications Terminal Products Quality Supervision and
Laboratory Testing Center

FCC CFR 47 Part 15C:“Radio Frequency Devices Sub-Part C: intentional Radiators”
Reference
Standards

Test Conclusion

This portable wireless equipment has been measured in all cases requested by the
relevant standards. Test results in annex B of this test report are below limits
specified in the relevant standards.

General Judgment: Pass
Date of issue: 2015.03.17

The test results in this report apply only to the tested sample of the stated

Comment . )
device/equipment.
Approved by: Reviewed by: Tested by :
' 5 (o] el £
[4dE , & o () Lr?frré-i’ u'/zf_c.;:;? 2
Luo Jian Wen Xiaoyong Gao Xiaoqing
Manager Deputy Manager Test Engineer
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1. Test Laboratory

1.1 Testing Location

GCCT, Guangdong Telecommunications Terminal Products Quality
Company Name .. .
Supervision and Testing Center
Technology Road, High-tech Zone, Heyuan, Guangdong Province,
Address .
PR.China
Postal Code 517001
CNAS Registration No. | 14992
FCC Registration No. 303878
Telephone +86-762-3607221
Fax +86-762-3603336

1.2 Testing Environment

Environment Data Temperature(C) Humidity(%)
Maximum Ambient 22.1 46
Minimum Ambient 17.2 40

EUT is under testing environment. The Extreme Temp. is provided by Applicant.

1.3 Project Data

Project Leader Wen Xiaoyong
Testing Start Date 2015-02-10
Testing End Date 2015-03-17

2. Client Information

2.1 Applicant Information

Company Name MFOURTEL MEXICO S.A. DE C.V

- AV.Egercitf) Nacio.nal 436 Piso 3 Chapultepec
Morales Miguel Hidalgo D.F 11570

City Mexico

Postal Code /

Country Mexico

Telephone /

Fax /

2.2 Manufacturer Information

Company Name

CK Telecom Limited

Address

Technology Road.High-Tech Development Zone. Heyuan
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City heyuan
Postal Code /
Country China
Telephone 0755-26738515
Fax 0755-26739500

3. Equipment Under Test (EUT) and Ancillary Equipment (AE)

3.1 About EUT

Model Name

M4 SS4350

FCC ID

CLNSS4350

Tx Frequency

GSM850:824.2~848.8 MHz

UMTS Band V : 826.4~846.6MHz
PCS1900 TX: 1850.2~1909.8MHz
UMTS Band II TX: 1852.4~1907.6MHz
Bluetooth/BLE: 2402 ~ 2480 MHz
WIFI(802.11b/g/n-20): 2412 ~ 2462 MHz
WIFI(n-40): 2422 ~ 2452 MHz

Rx Frequency

GSM850: 869.2~893.8 MHz

UMTS Band V : 871.4~891.6 MHz
PCS1900 TX: 1930.2~1989.8 MHz
UMTS Band II TX: 1932.4~1987.6 MHz
Bluetooth/BLE: 2402 ~ 2480 MHz
WIFI(802.11b/g/n-20): 2412 ~ 2462 MHz
WIFI(n-40): 2422 ~ 2452 MHz

Number of Channels

GSM850&WCDMA Band V:25
PCS1900&WCDMA Band II: 60
Bluetooth:79
WIFI(802.11b/g/n-20):11
WIFI(n-40):7

BLE:40

Modulation

GSM&DCS:GMSK
WCDMA:BPSK/QPSK

Bluetooth: GFSK&mn/4-DQPSK&8DPSK
WIFL:CCK/OFDM

BLE:GFSK

Antenna Type

PIFA(GSM/DCS/WCDMA);
MONOPOLE (Bluetooth/WIFT)

Antenna Gain

GSM850:-0.5dBi
DCS1900: -0.5dBi
WCDMAS850: -1dBi
WCDMA1900: -1dBi
Bluetooth/BLE/WIFI: -1dBi
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Normal Voltage 3.7V
Extreme Low Voltage 3.6V
Extreme High Voltage 4.2V
Extreme Low Temperature 0°C
Extreme High Temperature 45°C
Note: Photographs of EUT are shown in ANNEX A of this test report.
Extreme Voltage and Temperature is provided by Applicant.
3.2 Internal Identification of EUT
EUTID IMEI HW Version SW Version
150209-M01 | 867041020002461 | SLFQPLUS-V1.0 | SLFQPLUS15A-S00A _CKT_L2EN 102 150130
150209-M04 | 867041020002230 | SLFQPLUS-V1.0 | SLFQPLUS15A-S00A_CKT L2EN 102 150130

*EUT ID: is used to identify the test sample in the lab internally. 150209-M01 and 150209-M04 are the

same mobile phone.

3.3 Internal Identification of AE

AEID" Description Type SN
150209-B01 Battery FH396070AR /
150209-C01 Adapter A8-501000 /
150209-B04 Battery FH396070AR /
150209-C04 Adapter A8-501000 /

*AE ID: is used to identify the test sample in the lab internally. 150209-B01 and 150209-B04 are the same
accessory , 150209-C01 and 150209-C04 are the same accessory ,

4. Test Results

4.1 Summary of Test Results

No Test cases Sample Verdict
1 Maximum transmit power MO1 Pass
2 Maximum Power Spectral Density MO1 Pass
3 6dB Occupied Bandwidth MO1 Pass
4 Band Edge Compliance MO1 Pass
5 Conducted Transmission Spurious Emission MO1 Pass
6 AC Conducted Emission MO04 Pass
7 Radiated Emissions M04 Pass
8 Antenna Requirements MO1 Pass

Note: please refer to Annex B in this test report for the detailed test results.

All measurement uncertainty is not taken into consideration for all presented test result.

4.2 Statements

GCCT has evaluated the test cases requested by the applicant/manufacturer as listed in section 4.1 of

this report, for the EUT specified in section 3, according to the standards or reference documents listed in
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general summary.
5. Test Equipment Utilized
Table 1. Measurement Equipment
Hardware
Cal. Due
No. Name Model SN Manufacturer | Cal. Date
Date
Spectrum .
1 N9020A | MY52091261 Agilent 2014.08.15 2015.08.15
Analyzer
2 Switch Unit / EO0112 / /
Software
Tech WIFI v1.0.3
Table 2. Radiated emission test system
Cal. Due
No. Name Model SN Manufacturer Cal. date
Date
1 Spectrum Analyzer | E4440A | MY48250641 Agilent 2014.08.15 2015.08.15
2 | BiCoNilog Antenna 3142E 00142015 ETS-Lindgren | 2014.08.15 2015.08.15
3 Horn Antenna 3117 129169 ETS-Lindgren | 2014.08.15 2015.08.15
) N5183A-5 .
4 Signal Generator 1 MY49060563 Agilent 2014.08.15 2015.08.15
Universal Radio
5 Communication E5515C | MY48367105 Agilent 2014.08.15 2015.08.15
Tester
6 RF Preselector N9039A | MY48260024 Agilent / /
7 | Loop Antenna HFH2 860015/00 R&S 2014.08.15 2015.08.15
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ANNEX A: EUT Photograph

EUT Front View

EUT behind View
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EUT Left View

EUT Right View
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EUT Top View
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Main board With shielding Front View
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Main board Rear
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USB Cable

Headset
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GSM/DCS/UMTS Antenna View

BT/WIFI Antenna View
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Adapter
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ANNEX B: Detailed Test Results

The radiated test setup is shown in each radiated test case section. The conducted test setup is shown

as following:

Spectrum Analyzer

Switch unit

DUT

All modes of operation and data rates were investigated. The test results shown in the following

sections represent the worst case emissions.

B.1 Maximum Transmit Power

B.1.1 Description

The maximum Peak Output power shall be equal to or less than 30dBm.

B.1.2 Test Results

Data Maximum transmit power(dBm)
Mode Verdict
rate(Mbps) 2412MHz 2437MHz 2462MHz
14.549 14.359 14.299
802.11b 1 Pass
(2.411GHz) (2.436GHz) (2.460GHz)
14.458 14.269 14.125
802.11¢g 6 Pass
(2.413GHz) (2.434GHz) (2.462GHz)
14.721 14.591 14.492
802.11n-20 6.5/7.2 Pass
(2.413GHz) (2.437GHz) (2.461GHz)
Data Maximum transmit power(dBm)
Mode Verdict
rate(Mbps) 2422MHz 2437MHz 2452MHz
10.381 11.389 10.534
802.11n-40 6.5/7.2 Pass
(2.423GHz) (2.439GHz) (2.451GHz)
Note Antenna Gain is -1dBi

B.2 Maximum Power Spectral Density

B.2.1 Description
The maximum Peak power spectral density shall be equal to or less than 8 dBm/3kHz.
B.2.2 Test Results

Test equipment parameter:
TRA: Max Hold RBW: 3kHz
802.11b mode

VBW: 10kHz Sweep time: AUTO



GCCT ™ page 15 o 87

.. PSD(dBm/3kHz)
Limit .
Low Ch Mid Ch High Ch Verdict
(PSD dBm/3kHz)
2412MHz 2437 MHz 2462 MHz
8 -18.40 | Fig.1 -18.15 ‘ Fig.2 -17.40 Fig.3 Pass
Antenna Maximum Gain: -1dBi

Peak Power Spectral Density, 802.11b, channel 1, 2412MHz

T u T u T T T T u T T T u T u T u T T u T T T y T u T T T d
2,397 2,395 2,399 2,400 2 401 2402 2,403 2,404 2 405 2 406 2,407 2 405 2409 2,410 2411 2412 2413 2,414 2,415 2416 2,417 2,415 2,4192 420 2,421 2 422 2 423 2,424 2 425 2 426 2427
Freguency(MHz)

[=Trace - Series? - Series2 7 Marked |

Test plot 1 2411.250000 -18.400000

Fig.1 Peak power spectral density of 802.11b in channel 1,2412MHz

Peak Power Spectral Density, 802.11b, channel B, 2437MHz

R e e N B o B IR
2,422 2 423 2,424 2 425 2 425 2 427 2,428 2,420 2,430 2 431 2,432 2,433 2 434 2,435 2 435 2,437 2,438 2,430 2 440 2,441 2,442 2 443 2,444 2 445 2 446 2 447 2,448 2,440 2,450 2 451 2,452
Frequency(hMHz)

— Trace  =-Zeries1 - Series2 7 hiarked '

Test plot 1 2435.919922 -18.150000

Fig.2 Peak power spectral density of 802.11b in channel 6,2437MHz



No. 150209-WIFI
Page 19 of 87

B e N e e B R L e )
2,447 2 447 2 4482 450 2 451 2 452 2 453 2,454 2 455 2 456 2 45T 2 458 2 4502 450 2 461 2 462 2 463 2 464 2 455 2 466 2,467 2 468 2 4692 4T0 2,471 2 472 2 4T3 2 474 2 475 2 476 2477

Frequency(MHz)

— Trace - Seriesl

Series2 ¥ Marked '

Test plot 1 2460.379883 ‘ -17.400000
Fig.3 Peak power spectral density of 802.11b in channel 11,2462MHz
802.11g mode
Limit PSD(dBm/3kHz) .
Verdict
(PSD dBm/3kHz) 2412MHz 2437 MHz 2462 MHz
8 -21.73 Fig.4 -21.74 ‘ Fig.5 -20.88 Fig.6 Pass

Antenna Maximum Gain: -1dB1

Peak Power Spectral Density, 802.11g, channel 1, 2412MHz

R e e e R
2,307 2,305 2,3002,400 2,401 2 402 2,403 2,404 2,405 2 406 2,407 2,408 2409 2,410 2,411 24122413 24142415 2,416 2,417 2,418 2,492,420 2,421 2 422 2 423 2 424 2 425 2 426 2,427

Freguency(MHz)

— Trace  =-Zeries]

Series2 7 harked '

Test plot 1

2410.739990

-21.730000

Fig.4 Peak power spectral density of 802.11¢g in channel 1,2412MHz
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T T T T T T T T T T T T T T T T T T T T T T T T T T T T T 1
2,427 2423 2 4742 425 2 426 2 A27 2425 2,429 2 430 2 431 2,457 2 433 2 434 2,435 2 436 2437 2438 2,439 2 440 2 441 2,442 2 443 2 444 7 445 2 446 2 447 2 445 24492 450 2 451 2 452
Frequency(MHz)

— Trace - Series1 - Series2 ¥ Marked '

Test plot 1 2433.520020 -21.740000

Fig.5 Peak power spectral density of 802.11¢g in channel 6,2437MHz

FPeak Power Spectral Density, 802.11g, channel 11, 2462MHz

T T T T T T T T T T T T T T T T T T T T T T T T T T T T T 1
2,447 2,448 2 4452,450 2 451 2,452 2 453 2,454 2 455 2 456 2 457 2 458 2 4592,460 2 461 2 462 2 463 2 464 2 465 2 466 2 467 2 468 2 4692470 2471 2472 247324742475 2 476 2 477

Frequency(Hz)
[Sfrace = Seriesl _ Seres2 v Marked |
Test plot 1 2462.270020 ‘ -20.879999
Fig.6 Peak power spectral density of 802.11¢g in channel 11,2462MHz
802.11n-20 mode
Limit PSD(dBm/3kHz) .
(PSD dBm/3kHz) 2412MHz 2437 MHz 2462 MHz Verdict
8 -21.88 | Fig.7 | -21.61 ‘ Fig.8 -22.32 Fig.9 Pass
Antenna Maximum Gain: -1dBi
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GCCT

FPeak Power Spectral Density, 802.11n-20, channel 1, 2412MHz

R

-10
20l

FO4---
s0d----

2,397 2,395 2,390°2 400 2,401 2 402 2,403 2,404 2,405 2 405 2,407 2,408 2409 2,410 2,411 2,412 2413 24142 415 2 416 2,417 2418 2,4192 420 2,421 2 472 2423 2 424 2 425 2 476 2427

Frequency(MHz)

Series2 ¥ Marked '

- - Serigsl

| — Trace

-21.889999

| 2412.899902
7 Peak power spectral density of 802.11n-20 in channel 1,2412MHz
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Spectra

Power

Peak

2422242324242,425 2426 2427 2,428 24292430 2,431 2432 2,433 2434 2,435 2,436 2,437 2438 2,4392,440 2441 2,442 2,443 2 444 2 445 2 446 2 447 2 445 2,4492 450 2,451 2 452

Frequency(MHz)

Series2 7 Marked ||

= Serigs]

[=Trac=

| -21.610001

| 2436.669922
Fig.8 Peak power spectral density of 802.11n-20 in channel 6,2437MHz

‘ Test plot 1
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B e N e e B R L e )
2,447 2 447 2 4482 450 2 451 2 452 2 453 2,454 2 455 2 456 2 45T 2 458 2 4502 450 2 461 2 462 2 463 2 464 2 455 2 466 2,467 2 468 2 4692 4T0 2,471 2 472 2 4T3 2 474 2 475 2 476 2477

Frequency(MHz)

— Trace - Seriesl

Series2 ¥ Marked '

Test plot 1

2461.100098

| -22.320000

Fig.9 Peak power spectral density of 802.11n-20 in channel 11,2472MHz

802.11n-40 mode

Limit PSD(dBm/3kHz) Verdict
erdic
(PSD dBm/3kHz) 2422MHz 2437 MHz 2452 MHz
8 2792 | Fig10 | 2553 | Fig.11 | 2712 | Fig12 Pass

Antenna Maximum Gain: -1dB1

Peak Power Spectral Density, 802.11n-40, channel 3, 2422MHz

B e e L I e B e e B ]
2,302 2,304 2,3052,305 2,400 2 402 2,404 2,408 2,408 2410 2,412 2,414 2416 2,418 2,420 2,422 2 424 2 425 2 425 2,430 2,432 2,434 2 4362 438 2,440 2 442 2,444 2 445 2,448 2 450 2,452

Freguency(MHz)

— Trace  =-Zeries]

Series2 7 harked '

Test plot 1

2423.260010

-27.920000

Fig.10 Peak power spectral density of 802.11n-40 in channel 3,2422MHz
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2408 241024122414 2416 2 418 2 420 24222 424 2 406 2 425 2 430 2 432 2 434 2 436 2 458 2 440 2 4422 444 2 446 2 445 2 4502 457 2 454 2 456 2 455 2 460 2 4622 464 2 466

Frequency(MHz)

Series2 ¥ Marked '

- - Serigsl

| — Trace

-25.530001

| 2439.100098
ig.11 Peak power spectral density of 802.11n-40

‘ Test plot 1

hannel 6,2437MHz

inc

F

ower Spectral Density, 802.11n-40, channel 9, 2452MHz

=1

Peak

24222424 24262,428 2430 2432 2,434 2 436 2,435 2,440 2,442 2 444 2 446 2,448 2 450 2,452 2 454 2, 456 2 455 2 460 2 462 2,464 2 4662 468 2470 2,472 2474 24762 478 2,480 2 482

Frequency(MHz)

Series2 7 Marked ||

= Serigs]

[=Trac=

-27.120001

| 2451.340088
Fig.12 Peak power spectral density of 802.11n-40 in c

‘ Test plot 1

2452MHz

hannel 9,
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B.3 6dB Occupied Bandwidth
B.3.1 Description

The Occupied 6dB Bandwidth shall be equal to or more than 500 kHz.
B.3.4 Test Results

Test equipment parameter:

TRA: Max Hold RBW: 100kHz VBW: 300kHz Sweep time: AUTO
802.11 b mode
1 2412 9.55 Fig.13 Pass
6 2437 0.5 10.00 Fig.14 Pass
11 2462 10.10 Fig.15 Pass
. BB Bandwickh, 5021 1b,chi=r3t] 24120z B
P EEEN I : ; 781 DET:POS
2 ' TRA:MEXH
......................................................................... RBYV: 1001
VBW:300kHz

dBm

Ll sWr.aiTo

_______________________________________________________________________________________

- - - - - - - - - - - - - - - - - - - - - - - - -
2388 2,300 2,302 2,304 2306 2308 2400 2402 2404 2406 2408 240 2412 2414 2416 2418 2420 2423 2424 2426 2428 2430 2432 2434 2436

Frequency(MHz)

— Trace =-Limit Line - - Series2 ¥ Marked '

Test plot 1 2407.449951 -6.790000
Test plot 2 2413.000000 -2.250000
Test plot 3 2417.000000 -7.810000

Fig.13 6dB Bandwidth of 802.11b in channel 1,2412MHz
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dBm

- - - - - - - - - - - - - - - - - - - - - - - !
2412 2414 2416 2418 2420 2422 2424 2476 2428 2430 2432 2434 2436 2438 2,440 2442 2444 2445 2448 2450 2450 2454 2456 2458 2460 2462

Frequency(MHz)
— Trace = -Limit Line - - Series2 ¥ Marked '
Test plot 1 2432.000000 -7.670000
Test plot 2 2436.000000 -2.090000
Test plot 3 2442.000000 -7.820000

Fig.14 6dB Bandwidth of 802.11b in channel 6,2437MHz

EdBE Bandwidth, 802.11 B el 11 2452 OMHz!
) : N : i ; :

743 ]!

dBm

T T T T T T T T T T 4 T T T T T T T T T T T T T T T
2438 2,440 2442 2444 2448 2448 2450 2452 2454 2456 2458 2460 2,462 2464 2466 2488 2470 2472 2474 2476 2478 2450 2452 2484 2486

Freguency(MHz)
[=Trace  --LimitLine --Serizs2  + Marked |
Test plot 1 2457.449951 -6.810000
Test plot 2 2461.500000 -1.990000
Test plot 3 2466.550049 -7.480000

Fig.15 6dB Bandwidth of 802.11b in channel 11,2462MHz
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802.11 g mode

1 2412 15.30 Fig.16 Pass
6 2437 0.5 15.10 Fig.17 Pass
11 2462 15.10 Fig.18 Pass
BdE Bandwidth, 802.11g,channel 1 2412.0MHz! Ref:0 dbm
] ; ; q q q . q 0 Aw:10 dB
i oo : DET:POS
2 TRA:MAXH
""""""""""""""""""" REBW:100%Hz
VBW:300kHz

SWT:AUTO

2,3‘88 2,3‘90 2,3‘92 2,3‘94 2,3‘98 2,3‘98 2‘4IUU 2&1‘02 2,4:04 2,4‘05 2,4‘08 2,4‘10 2,4‘12 2,4‘14 2,4‘15 2,4‘13 2,4‘20 2,4‘22 2,4‘24 2,4‘28 2,4‘28 2,4‘30 2,4‘32 2&1‘34 2&1‘35
Frequency(MHZ)
[=Trace  =-LimtLine --Series2 ¥ Marked ||
Test plot 1 2404.449951 -10.670000
Test plot 2 2413.250000 -7.200000
Test plot 3 2419.750000 -13.030000

Fig.16 6dB Bandwidth of 802.11g in channel 1,2412MHz
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dBm

BdB Bandwidth, 502.11g,channel 6 2437 OmHz!

T U T O 77 N
: TP, L |

- - - - - - - - - - - - - - - - - - - - - - - - !
2412 2414 2416 2418 2420 2422 2424 2476 2428 2430 2432 2434 2436 2438 2,440 2442 2444 2445 2448 2450 2450 2454 2456 2458 2460 2462

Frequency(MHz)
— Trace = -Limit Line - - Series2 ¥ Marked '
Test plot 1 2429.449951 -9.370000
Test plot 2 2438.250000 -6.120000
Test plot 3 2444.550049 -9.630000

dBm

Fig.17 6dB Bandwidth of 802.11g in channel 1,2437MHz

BdB Bandwidth, 802.11g channel 11 2462.0MHz!
¥ Vi

WL F B iEEm E G
Goml: | f it i Cme)

2438 2,440 2442 2444 2448 2448 2450 2452 2454 2456 2458 2460 2,462 2464 2466 2488 2470 2472 2474 2476 2478 2450 2452 2484 2486

Freguency(MHz)
[=Trace  --LimitLine --Serizs2  + Marked |
Test plot 1 2454.449951 -10.060000
Test plot 2 2463.250000 -6.700000
Test plot 3 2469.550049 -10.880000

Fig.18 6dB Bandwidth of 802.11¢g in channel 1,2462MHz
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802.11 n-20 mode

1 2412 15.10 Fig.19 Pass
6 2437 0.5 15.10 Fig.20 Pass
11 2462 15.45 Fig.21 Pass
BdB Bandwidth, 802.11n-20,channel 1 2412 OMHz! Ref:0 dbm
2 I T SETI?):{E
cosll LT i TEA
I | R s e e e 5 e B ) e v a2 v (e e R e e e e L RBW:100¥Hz
VBW:300kHz
20 sebeeeendoeencbo b SWTAUTO

dBm

______________________________________
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
____________________________________

___________

___________
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2388 2,300 2,302 2,304 2306 2308 2400 2402 2404 2406 2408 2,40 2,412 2,414 2416 2418 2420 2420 2424 2426 2428 2430 2432 2434 2436

Frequency(MHZ)
[=Trace  =-LimtLine --Series2 ¥ Marked ||
Test plot 1 2404.449951 -10.450000
Test plot 2 2413.250000 -7.110000
Test plot 3 2419.550049 -11.530000

Fig.19 6dB Bandwidth of 802.11n-20 in channel 1,2412MHz
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dBm

BdE Bandwidth, 302.11n-20,channel B 2437 OHz!

s

T T T T T T T T T T T T T T T T T T T T T T T T 1
2412 2414 2416 2418 2420 2422 2424 2476 2478 2430 2437 2434 2436 2435 2440 2442 2444 2445 2445 2450 2457 2454 2456 2458 2460 2462
Frequency(MHz)

— Trace

= - Limit Line

Series2 ¥ Marked '

Test plot 1 2429.449951 -9.250000
Test plot 2 2438.250000 -5.950000
Test plot 3 2444.550049 -9.880000
Fig.20 6dB Bandwidth of 802.11 n-20 in channel 6,2437MHz
BdB Bandwidth, 802.11n-20 channel 11 2462.0MHz!
1} i i i i i i i

dBm
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Freguency(MHz)

[=Trace

= - Limit Ling

Serizs2 ¥ Marked ||

Test plot 1 2454.100098 -13.280000
Test plot 2 2460.699951 -7.300000
Test plot 3 2469.550049 -10.260000

Fig.21 6dB Bandwidth of 802.11 n-20 in channel 11,2462MHz
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802.11 n-40 mode

3 2422

6 2437

9 2452

35.20

Fig.22 Pass

0.5 35.20

Fig.23 Pass

35.12

Fig.24 Pass

dBm

GdB Bandwidth, 802.11n-40 channel 3 2422 OrHz!
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Ref:0 dbm
. At:10 dB
! DET:PGS
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Frequency(MHZ)
[=Trace  =-LimtLine --Series2 ¥ Marked ||

Test plot 1 2404.399902 -18.139999

Test plot 2 2419.520020 -12.730000

Test plot 3 2439.600098 -18.650000

Fig.22 6dB Bandwidth of 802.11 n-40 in channel 3,2422MHz
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BdE Bandwidth, 302.11n-40,channel B 2437 OHz!

-------------------------------------------------

________

-
2405

-
2410

- - - - - - -
2415 2420 2425 2430 2435 2440 2445

- - - - -
2480 2455 2460 2485 2470

Frequency(MHz)
— Trace = -Limit Line - - Series2 ¥ Marked '
Test plot 1 2419.399902 -16.400000
Test plot 2 2439.479980 -10.750000
Test plot 3 2454.600098 -15.580000

Fig.23 6dB Bandwidth of 802.11 n-40 in channel 6,2437MHz

GdB Bandwidth, 802.11n-40 channel @ 2452 OkHz!

§
R R e e e e Y e e e e s
[=Trace  --LimitLine --Serizs2  + Marked |
Test plot 1 2434.399902 -16.490000
Test plot 2 2454.479980 -12.600000
Test plot 3 2469.520020 -14.680000

Fig.24 6dB Bandwidth of 802.11 n-40 in channel 9,2452MHz
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B.4 Band Edge Compliance
B.4.1 Description

The Band Edges Compliance shall be equal to or more than 20 dB.

B.4.2Test Results

Test equipment parameter:

TRA: Max Hold RBW: 100kHz VBW: 300kHz Sweep time: AUTO
802.11b mode

1 2400 29.33 Fig.25 Pass

>20
11 2483.5 49.51 Fig.26 Pass
Band Edges, 802.11b,channel 1, 2400.0MHz Ref:-10 dbm
10 ) ? 1 " 3 ; Am:D dB
' : DET:POS

TRA:MAXH
RBW:100kHz
VBW:300kHz

dBm

Frequency(MHz)

2350 2355 2380 2365 2370 2375 2380 2385 2390 2395 2400 2405 2410 2415 2420 2425 2430 2435

|—'lra\:e == Limit Line ¥ Marked I

Fig25. Frequency Band Edges of 802.11b in channel 1,2400MHz
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Band Edges, 802.11b channel 11, 2483 5MHz Ref:-10 dbm
’ 7 v i 0 . i ? Q ¢ . AmD dB
: ' | DET:FOS
: : : : ; : : : : : ; : : | TRA:HIAXH
S T T F RS iR SRy TS e g e TR P T"RBWE0DKHz

| VBW:300kHz

T, A I — R foemnee R dommmees bonnennd foeeneen boneennd o oo ooo-- b STzt

2435 2440 2445 2450 2455 2480 2485 2470 2475 2480 2485 2490 2495 2500 2805 2510 2515 2520 2525 2530

Frequency(MHz)

|—'lra\:e == Limit Line ¥ Marked I

Fig26. Frequency Band Edges of 802.11b in channel 11,2483.5MHz

802.11g mode

1 2400 29.33 Fig.27 Pass
>20
11 2483.5 49.51 Fig.28 Pass
Band Edges, 802.11g,channel 1, 2400.0MHz Ref:-10 dbm
10 ) ; ; ; : ; ; . / | . A dB
DET:POS
TRA:MAXH

REWW:100%Hz
VEBYV:300kHz

2355 2380 2385 2370 2275 2380 2385 2390 2395 2400 2405 2410 2415 2420 2425 2430 2435 2440 2445 2450
Frequency(MHz)

|—'lra\:e == Limit Line ¥ Marked I

Fig27. Frequency Band Edges of 802.11g in channel 1,2400MHz
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. Am0 dB
! DET:FOS
: : : : i i : : : : : : : i TRA:RIAXH
S i R S i G T pEmtesn AsSraai R S T s " RBW2100kHz
233] f : : z : } : ; : ' : | VBW:300kHz
SRR S SR LY — N EP— AR TR AR— HR— oot SW oo,

Band Edges, 802.11g,channel 11, 2483 5MHz Ref:-10 dbm

2435 2440 2445 2450 2455 2480 2485 2470 2475 2480 2485 2490 2495 2500 2805 2510 2515 2520 2525 2530

Frequency(MHz)

|—'lra\:e == Limit Line ¥ Marked I

Fig28. Frequency Band Edges of 802.11¢g in channel 11,2483.5MHz

802.11n-20 mode

1 2400 21.42 Fig.29 Pass
>20
11 2483.5 34.30 Fig.30 Pass
Band Edges, 802 11n-20,channel 1, 2400 0MHz Ref:-10 dbm
10 ) ; ! ; : ¥ 3 ¥ / i . A dB
DET:POS
TRA:MAXH

oo S i e et A T RBU100KHz
: : ; x : : VBW:300kHz
O A— F— S Lo SWT:auo.

2355 2380 2385 2370 2275 2380 2385 2390 2395 2400 2405 2410 2415 2420 2425 2430 2435 2440 2445 2450
Frequency(MHz)

|—'lra\:e == Limit Line ¥ Marked I

Fig29. Frequency Band Edges of 802.11n-20 in channel 1,2400MHz
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Band Edges, 802 11n-20 channel 11, 2483 5MHz

B At Fenmn femomeee e T SR L o e R Feennen s fos

T RBWEI0DKHzZ

o1 SWTzauo.

Ref:-10 dbm
. AmD dB
! DET:POS
! TRA:HIAXH

| VBW:300kHz

|—'lra\:e == Limit Line ¥ Marked I

2435 2440 2445 2450 2455 2480 2485 2470 2475 2480 2485 2490 2495 2500 2805 2510 2515 2520 2525 2530
Frequency(MHz)

Fig30. Frequency Band Edges of 802.11n-20 in channel 11,2483.5MHz
802.11n-40 mode

3 2400 21.37 Fig.31

Pass

>20

9 2483.5 30.84 Fig.32

Pass

Band Edges, 802 11n-40,channel 3, 2400 0MHz
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-SWT:auto.
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Fig31. Frequency Band Edges of 802.11n-40 in channel 1,2400MHz
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Band Edges, 802 11n-40,channel 9, 2483 SMHz
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dBm
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Fig32. Frequency Band Edges of 802.11n-40 in channel 11,2483.5MHz

B.5 Conducted Transmission Spurious Emission
B.5.1 Description

All harmonics/spurious must be at least 20 dB down from the highest emissionlevel within the
authorized band.For the following out of band conducted spurious emissions plots, the EUT was
investigated in all available data rates for ’b”, ”g” and ”n” modes. The worst case spurious emissions for
the 2.4GHz band were found while transmitting in “b” mode at 1 Mbps and are shown in the plots below.

B.5.2 Test Result

Test equipment parameter:

TRA: Max Hold RBW: 100kHz VBW: 300kHz Sweep time: AUTO
802.11b mode
Channel Frequency Range Test Results Verdict
30MHz ~ 1GHz Fig.33 Pass
1GHz ~ 2.5GHz Fig.34 Pass
2.5GHz ~ 7.5GHz Fig.35 Pass
1 7.5GHz ~ 10GHz Fig.36 Pass
10GHz ~ 15GHz Fig.37 Pass
15GHz ~ 20GHz Fig.38 Pass
20GHz ~ 26GHz Fig.39 Pass
30MHz ~ 1GHz Fig.40 Pass
6 1GHz ~ 2.5GHz Fig.41 Pass
2.5GHz ~ 7.5GHz Fig.42 Pass
7.5GHz ~ 10GHz Fig.43 Pass






